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5902005 Zylinderschraube DIN912-M3x8-8.8-galZn 4 4 4 4 4 1 0,10 3

5902114 Linsenschraube UNC4-40x1/4’’ - 3 3 - 3 1 1,00 4

5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn 11 11 11 11 11 1 0,12 3,4,5

5902506 Sechskanntmutter DIN934-M2.5-8-galNi 1 1 1 1 1 1 0,10 2

5903047 Passscheibe DIN988-4x8x0.1-St 3 3 3 3 3 1 0,10 5

5903053 Passscheibe DIN988-8x14x0.1 2 2 2 2 2 1 0,10 2,5

5903090 Passscheibe DIN988-4x8x0.5 1 1 1 1 1 1 0,15 3

5903541 Sicherungsring DIN471-5 1 1 1 1 1 1 0,11 2

5904513 Gewindestift DIN913-M4x5-45H 2 2 2 2 2 1 0,10 4

5904518 Gewindestift DIN916-M5x5-45H-oxbr 1 1 1 1 1 1 0,30 2

5905725 Zugfeder Z-098l 1 1 1 1 1 1 1,40 5

5943067 1 Verpackung 1 - - 1 - 1 6,70 -

5943068 1 Warnschild 1 1 1 1 1 1 1,02 -

5943069 1 Motor Messer 1 - - 1 - 1 76,00 4

5943182 1 Wärmeleitfolie 1 1 1 1 1 1 2,00 3

5943272 9 Profil 1 - - 1 1 1 13,00 3

5943274 2 Zahnrad 3 1 - - 1 - 1 15,00 4

5943281 3 Leiterplat te Messerelektronik 1 - - - - 1 175,00 3

5943282 1 Controller programmiert 1 - - - - 1 17,00 3

5943286 6 Rundmesser 1 - - 1 1 1 137,00 2

5943295 2 Rändelschraube 1 1 1 1 1 1 12,00 5

5945781 2 Profil 2 - 1 - - - 1 35,00 3

5945782 2 Rundmesser 2 - 1 - - - 1 270,00 2

5945784 1 Linearmesser 2, kpl. - 1 - - - 1 135,00 5

5945785 4 Zahnrad 1, kpl. - 1 1 - 1 1 39,00 2

5945786 1 Lagerplat te, kpl. 1 1 1 1 1 1 12,00 5

5945787 1 Zahnrad 2, vollst . 1 1 1 1 1 1 38,00 2

5945788 3 Zahnrad 1, kpl. 1 - - 1 - 1 42,00 2

5945789 1 Haube, kpl. 1 - - 1 - 1 27,00 5

5945790 1 Träger, kpl. 1 1 1 1 1 1 117,00 2

5945793 5 Abstandsbolzen L 1 1 1 1 1 1 9,00 3

5945795 4 Abstandsbolzen 2 2 2 2 2 1 8,50 2

5945798 6 Linearmesser, kpl. 1 - - 1 1 1 130,00 5

5947005 1 Profil 3 - - 1 - - 1 36,50 3

5947006 1 Rundmesser 3 - - 1 - - 1 473,00 2

5947008 3 Linearmesser 3, kpl. - - 1 - - 1 236,00 5

5947012 1 Achse- Z 1 1 1 1 1 1 7,50 2

5947018 2 Andruckwinkel 1 1 1 1 1 1 18,00 2

5947019 2 Gewindestift 1 1 1 1 1 1 4,00 2

Stück / Gerät
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5947020 1 Scheibe 1 1 1 1 1 1 1,30 2

5947024 1 Motorblech - 1 1 - 1 1 11,00 4

5947025 1 Zahnrad 5 - 1 1 - 1 1 28,00 4

5947032 6 Leiterplatte Messerelektronik - 1 1 - 1 1 180,00 3

5947033 1 Controller programmiert - 1 1 - 1 1 17,00 3

5947037 1 Haube, kpl. - 1 1 - 1 1 85,00 5

5947038 1 Motor, kpl. - 1 1 - 1 1 265,00 4

5947044 4 Leiterplatte Messerelektronik - - - 1 - 1 120,00 4

9008203 Bedienungsanleitung Schneidemesser 1/2/3/5 1 1 1 - 1 1 10,00 -

9008229 Bedienungsanleitung Schneidemesser 4 - - - 1 - 1 10,00 -

9109144 1 Verpackung Schneidemesser 2 - 1 - - - 1 6,70 -

9109145 1 Verpackung Schneidemesser 3 - - 1 - - 1 7,00 -

9109152 1 Verpackung Schneidemesser 5 - - - - 1 1 6,70 -

Stück / Gerät
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5902005 Screw DIN912-M3x8-8.8-galZn 4 4 4 4 4 1 0,10 3

5902114 Screw UNC4-40x1/4’’ - 3 3 - 3 1 1,00 4

5902241 Screw DIN7984-M4x10-8.8-galZn 11 11 11 11 11 1 0,12 3,4,5

5902506 Nut DIN934-M2.5-8-galNi 1 1 1 1 1 1 0,10 2

5903047 Washer DIN988-4x8x0.1-St 3 3 3 3 3 1 0,10 5

5903053 Washer DIN988-8x14x0.1 2 2 2 2 2 1 0,10 2,5

5903090 Washer DIN988-4x8x0.5 1 1 1 1 1 1 0,15 3

5903541 Snap Ring DIN471-5 1 1 1 1 1 1 0,11 2

5904513 Set Screw DIN913-M4x5-45H 2 2 2 2 2 1 0,10 4

5904518 Set Screw DIN916-M5x5-45H-oxbr 1 1 1 1 1 1 0,30 2

5905725 Spring Z-098l 1 1 1 1 1 1 1,40 5

5943067 1 Packaging 1 - - 1 - 1 6,70 -

5943068 1 Warning Label 1 1 1 1 1 1 1,02 -

5943069 1 Motor Cutter 1 - - 1 - 1 76,00 4

5943182 1 Heat Conductor Foil 1 1 1 1 1 1 2,00 3

5943272 9 Profile 1 - - 1 1 1 13,00 3

5943274 2 Gear Wheel 3 1 - - 1 - 1 15,00 4

5943281 3 PCB Cutter Electronics 1 - - - - 1 175,00 3

5943282 1 Controller 1 - - - - 1 17,00 3

5943286 6 Circular Blade 1 - - 1 1 1 137,00 2

5943295 2 Knurled Screw 1 1 1 1 1 1 12,00 5

5945781 2 Profile 2 - 1 - - - 1 35,00 3

5945782 2 Circular Blade 2 - 1 - - - 1 270,00 2

5945784 1 Linear Blade 2 - 1 - - - 1 135,00 5

5945785 4 Gear Wheel 1 - 1 1 - 1 1 39,00 2

5945786 1 Bearing Plate 1 1 1 1 1 1 12,00 5

5945787 1 Gear Wheel 2 1 1 1 1 1 1 38,00 2

5945788 3 Gear Wheel 1 1 - - 1 - 1 42,00 2

5945789 1 Bonnet 1 - - 1 - 1 27,00 5

5945790 1 Mounting Plate 1 1 1 1 1 1 117,00 2

5945793 5 Hex Standoff L 1 1 1 1 1 1 9,00 3

5945795 4 Hex Standoff 2 2 2 2 2 1 8,50 2

5945798 6 Linear Blade 1 - - 1 1 1 130,00 5

5947005 1 Profile 3 - - 1 - - 1 36,50 3

5947006 1 Circular Blade 3 - - 1 - - 1 473,00 2

5947008 3 Linear Blade 3 - - 1 - - 1 236,00 5

5947012 1 Axle- Z 1 1 1 1 1 1 7,50 2

5947018 2 Bracket 1 1 1 1 1 1 18,00 2

5947019 2 Set Screw 1 1 1 1 1 1 4,00 2

Q ty. per device
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5947020 1 Washer 1 1 1 1 1 1 1,30 2

5947024 1 Motor Plate - 1 1 - 1 1 11,00 4

5947025 1 Gear Wheel 5 - 1 1 - 1 1 28,00 4

5947032 6 PCB Cutter Electronics - 1 1 - 1 1 180,00 3

5947033 1 Controller - 1 1 - 1 1 17,00 3

5947037 1 Bonnet - 1 1 - 1 1 85,00 5

5947038 1 Motor - 1 1 - 1 1 265,00 4

5947044 4 PCB Cutter Electronics - - - 1 - 1 120,00 4

9008203 Operator’s Manual Cutter 1/2/3/5 1 1 1 - 1 1 10,00 -

9008229 Operator’s Manual Cutter 4 - - - 1 - 1 10,00 -

9109144 1 Packaging Cutter 2 - 1 - - - 1 6,70 -

9109145 1 Packaging Cutter 3 - - 1 - - 1 7,00 -

9109152 1 Packaging Cutter 5 - - - - 1 1 6,70 -

Qty. per device



�������	
���
�����
�����������

��������	
��	������

���
�����	������	���������
���������	�����	������������������
����	���	��������
����	�
�	���	��������������	���	������
���	����
����������
����	������������ 	������	��������	
��
������

���
�����	��!"#	��!	$��������	���
����������
��	����������
%��	$���	���	���������!������	�������	�
���	���
���������	&��	'�������	����	'(���#����
����	������
���	)���
�����	����������

�������������������

����	*����
������
!	+,	����	-.	�
���� 	/0	����
�����	1�����

2���3!��	
��	4����"����
����	������������

�������
���
�����������
���
�����������������

������
����	��������	�
�������#����	�
	
������
���
�
���	
��	������������
�����	5����������
���������
����	���3����	
������	�������������
&���"���
���
4���������
��	��	6 	�
�3�����	)����������
��	��
������������	78�� 	������
��	��	$��
�
&��	����!	��������������	
����	90 �	6	���������	���
+0 �	6	)�����!������
�������

����������	
���

��
����

������

%����������	���	���
���	�������	����	��	����
�����
�(���	������
�	��������������	���
�������	���:	�����	��
���	���	!����������	���
�	��	���	�������:�	2�	����
����!����	���	��������: 	���	�����������	���	���
���
�������	����	��	����
�����	���������	��	���
!����������	���
�	��	���	����	����!����
���	�
������	������	���	!����	��	���������������	&:
�������	�������:	���	����������	�(������	����	��
��������

� ���
��
���
���������
��
���
�������!
���"�

%���������	���	��
���	�:	�
�	����������	��	����	���
�������:	�(��
�����	%�������	�����!����	����	�
�
�������	������!������
;
�������	��	6 	�����������:	���
�������	��(	��	�����
�!�
�� 	�������:	���!	���
��
$�	����
����	�	!��

�	���	�!�������
!�	�
�������	��
+0 �	6	�:	�	���	!����������	���
�	�!�����	����
90 �	6�

#��"�
��
��!"���

+,	��:�	-.	�
���� 	/0	��:�	���	�������<�	��
����	���!
�������	�����

)����
��	���	����������	��	������	���	���������

��������	 
����
�
���������
�����
���
�������������������������
����	��
����������������	�������������������	������������	�� ����� ��	!������������	�������	�	����	������������	�������	���	���	���
"���#���	�����$���� ������
�����������#����

������������	���
 �!"#����	#$�	�#��!��%�$��
&�#���%$�	!&'	(	 �	)�
��&	*���#+�����$%+	�!&'	(	 �	)�
*�������	���� ,������	)�����#��
-%����!�.��%�+����.���/�	�� ,����
�	)�����#��
0�����$		����	�	��	�����
0�����1		����	�	��	������


